.

=H

0

\ Fl e —

lnsuctm

=i

/

EEEs

) Manual
BFZ




Specification / BB$iIZEIE

BEFORE YOU START

Before building and operating your 3RACING KIT-XS/NU, you must read through all of the assembly instructions of this instruction manual and fully
understand them to get the maximum enjoyment and prevent unnecessary damage.Read carefully and fully understand the instructions before begin
assembling. Make sure you review this entire manual. We cannot accept your KIT-XS/NU for return or exchange after it has been partially or fully
assembled.

AL THREIIT

3RACING KIT-XS/NUDMEIL TERET DHTICIE AT IRIFERERRBBE L HTHEN FTATERLTHY MBLEWVIA—TVEBRTHELIIL, VAV EHREL
HFTFEWV, 2TOIERZEFH L BHHHTGEOTTERLTHS, VAV OHI TEHEH TEWV, BURGIAEOLBABT LTI THIIEEHHLNH TEL, RABD—IE,
FWNFLTHBIUTITAYELS BROZTAPRGGEF—Y TEFLADT. TTEIEVELE,

CUSTOMER SUPPORT

We have made every effort fo make these instructions as easy to understand as possible. However, if you have any difficulties, problems, or questions,
please do not hesitate to contact the 3RACING support team at service@3racing.com.hk . Also, please visit our web site at http://www.3racing.com.hk to
find the latest updates, set up information, option parts,and many other goodies. We pride ourselves on taking excellent care of our customers.
BEEAOYE—F

MR DIRER BUROFEE RO B L THBYEITH U DOBRICTHE D H DB EIEH TBERICIRACING Y R — b F— LD A— )b jp@3racing.com.hk (BZAEEY
ISICTHEE T EOE L, £e DT 7Y A bhttp://www.3racing.com.hk CIEEFIEB . v b7y TOERP, 4723+ IV—Y RUZOMOBERDOERGETE
W e E 9, B B ERICRIB L KTRIBW W RIFB LS TEBRYSISWNE LE T,

SAFETY PRECAUTIONS

Please read the instruction manual before building and operating this model and follow all safety precautions. For reference reasons, please keep the

instruction manual at hand. For provide the maximum performance, we have a full ine upgrade parts for our KIT-XS/NU. Using any third party parts on this

model will void guaranty immediately. The buyer expressly agree to indemnify and hold harmless 3RACING for all claims resulting directly or indirectly from

the purchase, ownership or use of the product.

RefEE

WROBHIL L E RIS DANCE BB EE SHRMHGEH> T RERBICHEV TEV, BURGRHBRIE S FHRBIZIEMICEVT. WO TERB TERLSICHED

BHTEV, BEDOMEEEREIR T DI2HIC KT-XS/NUERBDT YT I L— ) —X &R LTEYE LT E=EDER BRACINGT v 77 L — FS14 Y UNDBER) EHEWN

%C_tt‘)g‘g“f\ E;%@ﬁ%ﬂi?‘(’l:&(t’)iﬁ BB EISEREIC, O ENICNRECIA T 54 2 TORBMRBMPBELILP REORIIRE R EECHE
BIEITIEIET,

Tool Include / B@lcEdHY—Ib: Specifications / EFANYS

Length/£E : 434mm
(without Body & Foam Bumper/IR7 A& 74— LIV IN—DEHELA)

Width/£i& : 186mm

Wheel Base/RA—ILA—X : 257mm
Tread(F/R)/~Lw K (F/R) : F163mm / R161mm
Gear Ratio/F7L>7: 2:1 (38T/197)
Weight/2{#E& : Approx 1380g

& o

#350 6|! i Turnbuckle Tool - 3mm

#2000 A1 #350 A1)V 2= I\ 71b*Y—)b-3mm

Updated Instruction Manual / Set-up Sheet / Set-up Manual / Gear Ratio Chart :
EARERGHEASE / vy by TR v by TS/ FTL VA ER:

English Version / Z5EkR: http://0s.3racing.hk
Japanese Version / H#&EBIR:  http://www.3racing-p.com

Tool Required / AEY—Ib :

n‘.m 1.5mm Hex Wrench
4 0 1.5mm AsLys
la.m: 2.0mm Hex Wrench
! [l 20mm AaLY7
|a.m 2.5mm Ball Driver Hex Wrench

(1 2.5mm SAR—IVFZ1/—
> : ] PLIERS WIRE CUTTER SCISSORS
e 4 omm Fhilis Serewiiver TS5~ DA~y FEH

J 5.5mm Nut Driver

Clfammmia ol s5mm #orisn
f ]
i | THREAD LOCK
Z727277777777777 Tl m /::ﬂ:ﬂj i 2T 1EBH]
HOBBY KNIFE BODY REAMER TWEEZERS U
Avr— Rrq—)—<— (2 S

Contents / B2

1. Gear Differential , Center Gear Adaptor & Solid Axle / 757, &8 — - XFT7HTEZ— &YV ETYRIY  —-------===mmmmmmmmmmemeee oo 3-4
2. SUSPENSION AMM [ H AT — [y === == == === m o = o e o e e e e oo 5.8
3. Steering System & Motor Mount / RF7UVT YRT I & E—R—T IV b === == mm e m e e e e e e e e 7-8
4. Front & Rear Bulkhead Cover / ZE/b&YT  INbIAY B — == == = oo e e e e e e e e e e e e e e e me e e mmmmmmmmem e — e m - 9-12
5. Upper DecK / 77— T === == mm o m e m o e e e eememmemem— oo 13
6. Front & Rear Stabillizer / 7O/ F&Y 77 - AR E A = o m oo 14-15
7. Front Knuckle , Rear Up Right & Upper Linkage / ZAVE-F921b, U7 -TvTFA 0 & FTYIN—=UI T = oo e 16-17
8. OliShock / FAIVIBYY ~-=ccccnmsnnscmccmctssunonaseass st o e St o RO e e e e S R e S n e s S Em m S S o ot oot o 0 e o S 18-19
9. RC Unit Installation / RCL=w FOEXYIF - - - < - oo oo oo oo 20-22
10. Bumper & Body Post / IV /IN— & R — R R - o oo o oo o 23-24
11. Tire Set Installation / ZA PRI FDMIMEIT « o coommcmmmmismmmiam i i s on o w1 s s 0 i 5 0 570 5 1 55 i i i o L 24
12. Parts Include / Bl e B DB /N - - oo oo oo oo oo 25-30




1. Gear Differential , Center Gear Adaptor & Solid Axle / 757, ¥V — -7 74 78— & YUy ET7IRIV

m Gear Differential / 757

387
M2.6 x 8 Flat Screw (4) Gear Differential Cover
M2.6x8 75wk R1)a— (4) BETIAN >
M2 x 10 Pin (2) (777 #2000 OF
— e "o | 3
M2x10 £ (2) e iieon

P5 O-Ring (2) DLACVEESTFEL)

P50U>7 (2 \
( ) M5 x 15.4 x0.3mm o

10T Bevel Gear 0.8 Pitch (4)
10TANLF70.8E v F (4)

M27 X 1 Spacer (
oRing (1) | 77 (Q ’@
oux7 (1) e b5
O-Ring
3.5mm Cross Pin (1) oA
3.5mm yozkE> (1)
S

M3.5 x 9.5 x 0.2mm Spacer (4)
M3.5 x 9.5 x 0.2mm AX—t— (4)

#2000 A1
M5 x 15.4 x0.3mm Spacer (2)
M5 x 15.4 x 0.3mm ZX—#— (2) a_Jn_l]

Step 1

Differential Outer Joint
FIToR—I31 7k

M2x10
Pin
{27

18T Bevel Gear 0.8 Pitch
18TX~NL¥70.8Ey F

Gear Differential Housing
FTT2I\0T T

Differential Outer Joint
TIT79R—IaA/k

A

M5x15.4 x0.3mm

Spacer

AN—H—
18T Bevel Gear 0.8 Pitch
18T~V #70.8Ew F

After instaling the 18T Bevel Gear, fill Differential
Housing with enough cil to completely cover the
18T Bevel Gear as shown in the left diagram.
18TANLF PRI E T8I ERDESIT
18NV H T EERDEEAAIET TINGITD
FUEANTLEEL,

M27 X 1 O-Ring
M27 X1 0Ou>y

E Differential Outer Joint (2) S e S e i
—_ RSN - evel Gear 0.8 Pitc
‘ FTITOE—IaAk(2) ! “ 10TARL#70.8E 5 7 7 Step 3
- Pel e
| 2N Ve
"""""""""""""""""""" M3.5x9.5x0.2mm 3.5mm ;‘Ap%i;?'s X02mm
Spacer CrossPin 25—

M2.6x8 Sfep 4 A== JOREY

Flat Screw Ve

75y bR 2— C!\\

) L (L
) - 10T Bevel Gear 0.8 Pitch
Gear Differential Gasket (1) % 1OTRAI A0 8E T

FTTFIHRTYE(1)

38T Gear Differential Cover (1)
38T F777hHN—(1)

Gear Differential Housing (1)
FFFINOIVI (1)

31| #2000 Oil
| #2000 A1

Gear Differential Gasket
FPTFIHRT b

After instaling the 10T Bevel Gears, fill
Differential Housing with enough oil to
completely cover the Cross Pin as shown
in the above diagram. Slowly rotate the
Outer Joint cup to remove any air bubbles
frapped under the Bevel Gears.
10TV F7ERDFHIFE LRI,
FRDESICIOAC/ EHEDIEES L%
FTINDIT 2T DRICANTLIEELY,
ANWFTORTAFENITAEERED
L7 0R—T 34> Mep><UEBILTLIEEL,

8

-8.




1. Gear Differential , Center Gear Adaptor & Solid Axle / 757, ¥4 — -£774 75— & VYUY ETHRIL

D- M2 x 5 Flat Screw (4)

M3 x 8 Button Screw (3)
M3 x 8 R&VRT1)a— (3)
M3 x 14 Button Screw (2)
M3 x 14 REVZoUa—(2)
M5 x 8 x 2.5 Bearing (2)
M5x8x25~ 75 (2)

(s
O

M10x 15 x 4 Bearing (4)
MI10x 15 x4 X775 (4)

Solid Axle Spacer (1)
VY R ORIVAR—H%— (1)

Bearing Holder- A (2) /B (2)
NF7UTRIVE—-A (2) /B (2)

E

Solid Axle Body (1)
YUY RTORIVRT4— (1)

Center Pulley
oa—7—1)—

38T Pulley (1)
38T 7—u—(1)

M2x5 75y bRZ1— (4)

Solid Axle Spool Cup (2)
VYUY RTIRIVAT—=IVAvT (2)

Bearing Holder - B
NTYTKIVE—-B

Bearing Holder - A
NTVTRIE—- A

Assembled View
#ETIX

Center Gear Adaptor / 22— F 778 75—

il
“CA I
(HBITIITENTVELA)

M2x5
Flat Screw
72vbARIYYa—

M5x8x2.5
Bearing
7YY

Center Pulley - 19T
va—7—1)—- 19T

Spur Gear 48 Pitch - 85T
AN—F7 48 F - 85T

Center Pulley - 19T
wa—=7—)—-19T M5x8x2.5

N i Bearing M2x5
y/ Assembled View ~TUVY Flat Screw
759bROYa—

- - M3x14
Solid Axle / YUY E7ZR IV Button Screw
KEVRI)21—
Bearing Holder - B
NTITFIVE—-B
e
Solid Axle Body o)
-19T(2) a1 U ET SR AT A~ 4
-19T(2) QA

Solid Axle Spool Cup
Yy R7 O RIWRT —IvhyT

MI10Xx 15x4
Bearing
~7VT

MIOx15x 4
Bearing
~7IT

Ly

Bearing Holder - A
NPYTRIVE—- A

Solid Axle Spool Cup

Solid Axle Spacer
YIYETORIVAT =iy 7

Yy ETPIRIVAN—4—

Button Screw
REVZIYa—

M3Xx14
Button Screw
RREVRIYa—

Spur Gear

ZJ\—H7 - 48w F - 85T (1)

48 Pitch - 85T (1) Note : When installing the left and right Spool Cups, make

sure the notches are aligned resulting in the left and right

driveshaft pins will always be leveled with each other.
TR EEEDRT—Ibhy TERIGH BB EED RS T+ ThEVH
lJ’D‘El.‘hi7J<qzl~'-7‘;’~%u;k:)l:/"J7‘f.f\!&5511‘&'1‘1./':'1Z_é:’«iLZ\?‘I‘,EE.i".L'C(I‘é?'."h\.

Assembled View N

B




2. Suspension Arm / Y A7 —L

ﬁﬁ@ RF-0 Suspension Mount - Right
RF-0 #x3o/k -5

. Main Chassis (1)
ALYy — (1)

M3 x 6 x 1.0 Spacer (4)
M3 x 6 x 1.0 ZR—H— (4)
5.8mm Ball Stud (2)
5.8mm R—)LRZ Y (2)
M3 x 8 Flat Screw (10)
M3 x8 75y rRY1U2—(10)
M3 x 8 Set Screw (2)
W 3 8 £k 25U (2)
M3 x 10 Set Screw (2)
B M3x 10 £y X201~ (2)
[ ]
M3 x 46 Pin (2)
M3 x 46 £ (2)

Cafin
O =] 0

FR-0 Suspension Mount - Left (1) / Right (1)
FR-0 RO - &R (1) / &I (1) ;
Assembled View

M3x8
Flat Screw
73vbA9Ya—
AR RAL 837
FYT Y YT Y e S e A
T = d ANSm R Front Suspension Arm / ZO2F-HZ27—4

M3x10
Set S
RF-0 Suspension Mount - Left (1) / Right (1) (0= S I/t‘?,bi'flﬁ_
RF-0 422 b - 22 (1) / A6 (1) © =

ﬁﬂ RF-0 Suspension Mount - Left
RF-0 #2399/ h- 4]

FR-0 Suspension Mount - Right
FR-O #RA= Y+ - 5

FR-0 Suspension Mount - Left
FRO 42O - 6]

M3x8

Main Chassis Flat Screw
P2 S g T3vbRIYa—

Front Suspension Arm
7OYk-YRAT7— L

Suspension Mount FF+0 (0 Degree) (1)
HZH R0 (08) (1)

5.8mm

Ball Stud A

K—IVRZ M3x8
Set Screw
£vbRY)a—

Note : Please repeat steps for Right Side assembly.
TEE  ARIDHEIIEZA Ty TERBLTLIEE L,

Assembled View
OO0 ek

M3x6x1.0
Spacer
AR —

Front Suspension Arm (2)
7ar k- HYR7—L4(2)

Front Suspension Arm
JaVhYRT =1

M3x6x1.0
Spacer
AN—H—

Front Suspension Arm
ZOavkYR7— 1

Sl A
—’T Suspension Mount FF+0 (0 Degree)
— #2292 HFF0 (0%)
Flat Screw

72y bARYVa—




2. Suspension Arm / YA7—L

M3 x 6 x 1.0 Spacer (4)

Assembled View

M3 x 6 x 1.0 AR—4— (4) 837
5.8mm Ball Stud (2)

- e Note: Need to move up and down smoothly.
S8 Pribxs 12 [ TR L TORFERL—RITTHLENAFTT. ]

M3 x 8 Flat Screw (2)
M3x8 73vrRI1)a1— (2)

M3 x 8 Set Screw (2)
W 58 o b 2oUa— (2)

[ i) M3 x 10 Set Screw (2)
M3x 10 £vkRZY21—(2) Rear Suspension Arm / V77 -4 27—L
4.8mm Ball Stud (2) Leff / R
Ofﬁ' 4.8mm K—jJLRZYE (2) M3x10
Set Screw 5.8mm

[ ] i/tvwwur quIIS'/tud )
H—, Sy K
M3 x 46 Pin (2) M3x8 AN
M3 x 46 £ (2) : Sot Screw \@)
s ey bR /

YT HRT— - #25]
Suspension Mount RR+1 (1 Degree) (1)
HRAIIVIRR+1 (1) (1)
_ '4.8mm Ball Stud
= 4.8mm R—ILZA Ry F . R
Assembled View
#IX
7 7T
@3 ; k=t “@ Note : Please repeat steps for Right Side assembly.
2.5mm TER  BRIOHEMIER Ty TERVERLTLIEEL,
Rear Suspension Arm - Left (1) M3x6x1.0
Rear Suspension Arm - Left Spacer

Y7 -9 27— - A5 (1) YT A AT~ L

Wvl[

R

Rear Suspension Arm - Right (1) 3
D7 -YX7—L-E81(1) LAY ), Rear Suspension Arm - Right
UF Y RT— s- 58

Note: Need to move up and down smoothly.
CHER L TOHEERAL—XITTBIENKETY,

M3x8
Flat Screw
75vbARYYa—

ST

Suspension Mount RR+1 (1 Degree)
HAZIVFRR+ (1)

ag

fHrE




" 3. Steering System & Motor Mount / X

TTIV/TIVRTL & E—F—7VF

| Front Belt - 516 (1)
O k-Njbk-516 (1)

E Rear Belt - 177 (1)

UF -k =177 (1)
[

Steering Link
AFFVITIY

M1.6 x 5 Socket Screw (2)

M3 x 6 Flat Screw (1)
M3x 6 75y tZRoUa— (1)
M3 x 6 Button Screw (4)

M3 x 6 RarRU')1— (4) M3x8
M3 x 6 x 1.0 Spacer (2) oy

M3 x 6 x 1.0 ZR—%— (2)
M3 x 0.2 Stainless Steel Shim Spacer (2)
M3 x0.2 RF VLR - RF— LY LAR—H— (2)

M5 x 0.2 Stainless Steel Shim Spacer (4)
M5x0.2 RF VLR ZF— )by LANR—H— (4)

M3 x 6 x 2.5 Bearing (2)
=7 M3x6x2.5~ 725 (2)

M5 x 8 x 2.5 Bearing (4) M3x6x2.5
M5x8x 2.5 X7 (4) Bearing
M8 x 10.5 Steering Post (2)
M8 x 10.5 77T KA (2)
l:‘ M5 x 25mm Post (1)
M5 x 25mm KX+ (1) M3x0.2

4 Spur Gear Holder (2)

M1.6X 5V 4y RoU1— (2) B L R
@ﬁ' 4.8mm Ball Stud (3) Szpccsr — l Stainless Steel Slhim Spccg
4.8mm R—)LZ&YE (3) e Bearing S I ATIAAT IR
M3 x 8 Flat Screw (4) o = e @ &~
M3 x8 75y bRZa— (4) BallStud Al M5x8%2.5
BrlbAgE H—jbz5 K ey

Stainless Steel Shim Spacer
AT VLR RF—IbY LANR—

M3x 6
Button Screw
RE2 )1~

Steering Link Holder

M5x0.2
RFTTVT) 27 RILE—

Stainless Steel Shim Spacer
AT VLA AF—IV Y LAN—H— |

Steering Arm - Right
AFTUIYP—1- BB

Steering Arm - Left
ATTVITT— s - 58]
' =
I M5x8x2.5

M3 x8
Flat Screw
7IwbARIYa—
M5x8x2.5
Bearing
7YY
Bearing
~TIT
<5
(L
M8x10.5
Steering Post
AFTIVTRAR

H—

OCW\) z/i—x75145— (2)
O0—e
" Steering Arm - Left (1)

é 27TV T— - R (1)
| f Steering Arm - Right (1)
AT7IT7—L-BR(1)

Front Belt - 516
Zavk-~Lk-516

Rear Belt - 177
U7-~NIbk-177

Steering Link Holder (1)

T A7V EILE— (1)
—e—— e —

: ' Motor Mount Root (1)
E——<k-b—F (1)

Center Pulley Mount - Right (1)
toa—T7—)—-<o v -Af(1)

M5x0.2

Stainles Steel
Shim Spacer
RZVLR-RF—
W AR~ —

M5x0.2

Stainles Steel
Shim Spacer
AFVLARF—
WY LANR—H—

a

Button Screw
KRR 21—
Spur Gear Holder

®)

Motor Mount Root
TRV =t

.

Onitiine
Steering Link (1)

ARFTVZTYVY (1)

Motor Mount (1)
E—2—<UUM (1)

Center Pulley Mount - Left (1) M3x8 . )
ra—T7—-1)—Ivb-EH) J @ Flat Screw & Center Pulley:-Mount - Right
75ybRYYa— M1.6x5 IS B AN
Center Pulley Mount - Left | socket Screw & N
e B—T—)=- I -ER] | viryrRSY2—

e

M3x6 EPy
Motor Mount REV2oYa1—
{—&—;’H;yr?. g Flat Screw M1.6x5
I5YbRIY2— Socket Screw
VirybA9Ya—

AN—FTRIVE—

Spur Gear Holder
RIN—FFRIVA—

Dy

Button Screw

'S

<

-7-




Flat Screw

M3 x8

/&

Flat Screw

3. Steering System & Motor Mount / A77V/5 VAT L & E—R—3J/F

T =
shah
3R 3%
g gX
Su/SnJ
DN TN
T NN
o 0 0 O
X X X X
MM OMmMm
>S> ==

[
D

rROV2—

77

73vbA0Ya—

M3 x 6

Flat Screw
73vrRIa—

M3x6

Assembled View




4. Front & Rear Bulkhead Cover / 78 k&7 - INIVIGNY FHIN—

M3 x 8 Flat Screw (6)
M3 x8 75 vrAYa— (6)

M3 x 8 Button Screw (2)
M3 x 8 R2YRH1)a1— (2)

O:@'A..Bmm Ball Stud (2)

4.8mm R—/LRZYE (2)
5.8mm Ball Stud (2)
5.8mm RK—jLR&Z v (2)

l] M3 x 6 x 1.0 Spacer (2)
M3 x6x1.0 AX—4— (2)

—10

Mé x 23 Aluminum Post (1)
Mé x 23 ALKZ I (1)

Bulkhead Cover - A (1)
INIVA~y EAIN—-A (1)

Bulkhead Cover-B (1)
INVg~Ny EAIN—-B (1)

© ©
© ©

Front Shock Tower (1)
avk-Tayya7— (1)

Front / ZO/k

M3x8
Button Screw
RIVAY) 21—

Front Shock Tower

S5.8mm 7avhk-ayysa7—

Ball Stud
R—ILARYF

Bulkhead Cover - A
1LINy EhI—- A

Flat Screw
759bRY) 21—

4.8mm
Ball Stud
R—=IVRAZ v F
M3x6x1.0
Spacer
@ AR—t—

Méx23

ALRRH

Flat Screw
7Z2vbR7Y2—

Aluminum Post

Assembled View =
$H7 ﬂi//—

Assembled View

#HIrE

Assembled View
#B1IX

Bulkhead Cover - B
IV FHIN—--B

Flat Screw
73vbR9Ya—

)4

=




4. Front & Rear Bulkhead Cover / 70/

k

&7 - NIV~ y FHIN—

BAG 4

Bulkhead - A (1)
INIVIAYE -A (1)

Bulkhead - B (1)
JNIVIAY R -B (1)

M1.6 x 5 Socket Screw (2)
M1.6x5YrybRo)1— (2)
M3 x 8 Flat Screw (4)

M3 x8 73y rAIU1— (4)

M3 x 8 Button Screw (4)
M3 x 8 Ra2VZ51)a— (4)

[om

BENIVN T 23V EE

M3 x8
Flat Screw
73vbARY)a—

Default belt tension setting

Bulkhead - A
INIVINYE - A
Bulkhead - B
ILoAYE -B

Note : Please ensure belt tension

setting is identical on both left MI1.6x5

(~SockefScrew

TS CDEE

Rear

U7

Assembled View —
$HI7X

Note Position
RITATEE S =Y M3x8
Button Screw
KEAI)a—




4. Front & Rear Bulkhead Cover / 70 F&J7 - 1N IVI~Ny FHIN—

[l M3 x 6 x 1.5 Spacer (2)
M3 x 6 x 1.5 AX—4— (2)

[l M3 x 6 x 1.0 Spacer (2)
M3 x 6 x 1.0 AX—=1— (2)

5.8mm Ball Stud (2)
5.8mm KR— LR &Y K (2)

C]:l]' 4.8mm Ball Stud (2)
4.8mm R—ILRZYF (2)
M3 x 8 Flat Screw (6)
M3 x8 75w kAT U1— (6)

[]]:- M3 x 10 Button Screw (2)
M3 x 10 RaRoY1— (2)

I—0

Mé x 23 Aluminum Post (1)
M6 x 23 ALRR I (1)

O

A

[«

Bulkhead Cover - A (1)
NIy EAN—-A (1)

Bulkhead Cover-B (1)
INIVIAY RAN—-B (1)

Rear Shock Tower (1)
Y7 -avos7— (1)

M3x6x1.

Spacer
AR=H—

5.8mm
Ball Stud
R=bRZ Y~

e

M3 x8
Flat Screw
722vbARTY2—

=

Flat Screw
TR 21—

4.8mm
Ball Stud
F—=IVZAZ Y E

M3x6x1.0
Spacer
AN—H—

/ d‘s/xﬂ)zx

M3x10
Button Screw

Rear Shock Tower
U7-23avo27—

Bulkhead Cover - A
INLINYFAI—-A

Méx23
Aluminum Post
ALRRR

Assembled View
HHII

|

Assembled View
HHITE

Bulkhead Cover - B
LIy E#/I—-B

Flat Screw
I5vbRIYa—

Q/

Assembled View
HHITR

-11 -




Bulkhead - A (1)
INIVIAY R -A (1)

Bulkhead - B (1)

INILIAY R -B (1)

0 M1.6 x 5§ Socket Screw (2)
M1.6 x5V rybAoa— (2)

M3 x 8 Flat Screw (4)

M3 x8 75w bRy a— (4)

M3 x 8 Button Screw (4)
M3 x 8 £&VRH)1— (4)

Assembled View
#HIIR

4. Front & Rear Bulkhead Cover / 78 F&U77 - INIVINY FHIN—

Bulkhead - B
1Ibg~w K -B

setting is identical on both left
M3x8 and right bearing holders.

Flat Screw
T5vbRIVa—

Note : Please ensure belt tension

TEE NIV T AV ERELENRT
UV TRIVE—TECEERBELTLEE WY,

=4
MIéx5 o =
SocketScrew
S A

Default belt tension setting
BENIVE T3V BE

85

NS S

QL AT&N

Rear Front
y7 L1 IT .I. | [ 1 0k
Note Position
Rivaip: 353 M3x8
Button Screw
REFVAY)1—




5. Upper Deck / 7vIN—TvF
M3x 14
BAG 4 @ Bunf)n Screw
REIRYY2—
Upper Deck (1) M3x6x2.5
Por—zv# (1) ey

&
M3 x 6 x 2.5 Flanged Bearing (2) S
M3 X 6x2.5 752 IR7UvY (2) 2N
@ Belt Tension Post

M3 x 0.2 Stainless Steel Shim Spacer (2) 2 NIVEFIvav R b

M3 X 0.2 ZF VLA AF— b LAR—H— (2) Stainless Steel Shim Spacer 2N
AF VLA RF b AN~ — @k
M3
Nuts
+vb
M3x6

@ M3 Nuts (1)
=/ M3 vk (1)
Button Screw

M3 Lock Nuts (1)
X~ M3 Ovsrvh (1) KEVAYY2— /@
M3

M3 x 6 Button Screw (11) é§ Lock Nuts
aystyhk

M3x 6 £4>2502— (11)
ﬂ_ M3 x 14 Button Screw (1)
M3 x 14 R&>25Ua— (1)

- Upper Deck
ol —Z R
‘ . M3x6

U Belt Tension Post (1) ?O ! S S i

il]] NIV FYvavKRRR (1) é/mauxa-J:—

M3x6
Button Screw
RRAUATY 21—

A

‘\ <

Assembled View
X




6. Front & Rear Stabilizer / 7R FY7 - A2 ESAH—

M1.6 x 5 Socket Screw (4)
M1.6 x5V y b RT1)1— (4)
M3 x 4 Set Screw ()

M3x 4 v bRXT)a1— (5)
M3 x 10 Flat Screw (2)

M3x 10 75y bRIU2— (2)

4.8mm Ball Stud (2)
4.8mm R—IVAZYE (2)

o

.||| 4.75mm Stabilizer Ball (2)
4.75mm RZEZ A —KR—Jb (2)

1.3 Stabilizer Locker (1)
1.3 XZ2EZ/H¥—0vA— (1)

@'_@ Stabilizer Mount (2)
NI ARESAF—I TV (2)

e

Antiroll bar holder (2)
AZEZAHF—RIVE— (2)

(=]

I S —

4.8mm x 16mm Ball Cap (2)
4.8mm x 16mm R—)bFvv 7 (2)

e

Stabilizer Base Mount (1)
AZEZAF— - RN—=ZAIT (1)

1.3mm Stabilizer (1)
1.3mm RZES A — (1)

M1.6x5
Socket Screw

iP PARAV CUE!

Front / 70>k

Antiroll bar holder

1.3mm Stabilizer

RREFAHF—RIVH—

4

>

M3 x 4 Set Screw
M3x 4ty bRXoYUa—

¢\

M3 x4

Set Screw /J

Yy bR~

(@_@

Stabilizer Mount
ARRAESA(H =<

Stabilizer Base Mount ——
ARAESA(H—
N—RIU b

13mm RAESAH— l

M3x 10 N 4.8mm x 16mm
Flat Screw 1.3 Stabilizer Locker Ball Cap

73y bRIYa— 13R2ES/—Ovh— F—lE T

4.8mm Ball Stud
48mm R—JLR&Z Y K

Assembled View
#HIT

i g iR
T T

Note: M3 x 4 Set Screw no need to be
tightened, just slightly touched
the Anti-Roll Bar.

TEFE M3IxdmmEy PRI 1—IFAR

ESAH—%3{nv o LENTLE

T, Y bRV IERZ2ESAY

—&%(%fcafc&?j‘—’f—?‘sﬁ)

)
- b 5




m M3 x 4 Set Screw (5)

M3 x4 EybX7Y1— (5)
M3 x 10 Flat Screw (2)
M3x10 75w kZx91)a— (2)

Ojl]l 4.8mm Ball Stud (2)
4.8mm R—JVAZY K (2)
1.2 Stabilizer Locker (1)

1.2 RZESMH—0vh— (1)

@'@5 Stabilizer Mount (2)
A AZEZAHF =T (2)

(]

Stabilizer Ball Cap (2)
ARAEZA Y —R—ILFvvT (2)

L)
7,

4.8mm x 16mm Ball Cap (2)
4.8mm x 16mm R—JLbF+v 7 (2)

Stabilizer Base Mount (1)
AZESAP—-R—ZAITH (1)

1.2mm Stabilizer (1)
1.2mm AZES 45— (1)

6. Front & Rear Stabilizer / 7OV FVUT - AZESAHF—

Note: Need to move up and down smoothly.
THER L TOHEERL—RICTDTENKETT,

Assembled View
#HITR

M3 x 4 Set Screw
M3x4ty bR a—
1.2mm Stabilizer / \ o
12 S Stabilizer Ball Cap
mm RZES A4 ‘ RAE S
WFyT
(—ary”
M3x 10 1.2 Stabilizer Locker ‘
Pt e 12 X365 —0vh—
<, 77V bRV a—
S 4.8mm
i Ball Stud
R—Ib X2y N
M3x 4
Set Screw
a— v bR9)a—
8
48mm x 16mm
Ball C
Stabilizer Mount 71?—1133'-1"77

w g RS HF—TTVk
1

T Stabilizer Base Mount
ARESA(HF—

M/\’—Z?T/h

Assembled View
#EITE

T 7 fin F T \
fin BN i ﬁ‘.—
T

T 7 1

Note: M3 x 4 Set Screw no need to be
tightened, just slightly touched
the Anti-Roll Bar.

TEE MIx4mmty bRV 2—IERZ
ES /Y —&@<Ov s LEWTLE
TV Y RIY1—IEREZES Y
—&B a5 A —7 T,

N\ =

HHIIE

Note: Need to move up and down smoothly.
THEER L TOEEEAL—XITTHTEDNKRETY,

-15 -




7. Front Knuckle , Rear Up Right & Upper Linkage / 7OV F-Fv21b, U7 - 7751 & TyIN—IVr—

C-Hub - Right (1)
CNT7-46 (1)

C-Hub - Left (1)
CnT - % (1)

Knuckle Arm (2)
FY oIV =1 (2)

M3 x 6 x 1.0 Spacer (2)

M3 x 6 x 1.0 ZAR—H— (2)
MS5.7 x 4.2 Flanged Tube (2)
M5.7 x4275>9Fa1—7 (2)
MS5.7 x 5.5 Flanged Tube (2)
M5.7x5.5 75T Fa—7 (2)
M3 x 6 Set Screw (2)

M3x 6 tyhxTU2— (2)

M3 x 10 Button Screw (2)

M3 x 10 RaVRI)a— (2)
4.8mm Ball Stud (2)

4.8mm R—ILAZYF (2)
4.8mm Ball Stud(M3 x 9) (2)
4.8mm R—VZAZY F(M3 x 9)
M3 x 22.9 Pin (2)

M3 x22.9 £ (2)

M5 x 10 x 4 Bearing (4)
M5 x 10 x 4 X745 (4)

U

(o

Orfwe
@

M3 x 32 Turnbuckle (2)
M3 x 32 2—>/\v7)b (2)

M3 x 40 Turnbuckle (2)
M3 x 40 2—>1\w2)b (2)

=

4.8mm x 16mm Ball Cap (8)
4.8mm x 16mm R—jbF+v7 (8)

Front Knuckle / Za>k-32Zib
Left / A&l

Universal Shaft - 44mm
2= HIse 7 - 44mm

4.8mm Ball Stud(M3 x 9) M5x10x 4
4.8mm #i—)bx% v F(M3 x 9) Bearing Knuckle Arm
Vi >24 FUOIWT—1s

M5x10x4
Bearing
~7UY
M5.7 x 4.2
Flanged Tube
5 FI~F @b
/Q 7~
M3x6x1.0
Spacer 4.8mm
AR—H}—

Ball Stud
%/#—/LZ'}VF

Button Screw
HREVRIYa—

M5.7x5.5
Flanged Tube
72509Fa—7

[Note : Please repeat steps for Right Side ossembly.]

#Hr=
Upper Linkage / 7vis—YU 45— Note: Need to move side to side smoothly.
< e M3 x 40 [ CRREEDHEZRAL—XITTBTENARETY,
Turnbuckle
2=2189 91k

4.8mm x 16mm M3 x 32
Ball Cap Tumnbuckle
R—=bF+rv7 A%

15mm © A ssembled View
T

4.8mm x 16mm

Ball Cap
R—=IbFry7

(2)

Note : Please repeat steps for Right Side assembly.
THEE ARIOETBR Ty TERIELTLIEEL,

Set Screw
Yy bRIY 21—

P

- ] O}D |
Universal Shaft - 44mm (2)
AZN—HILTv 7 b - 44mm (2)

: Ciz,’ci:J:F@ﬁj}-*é?&lA—X‘t:'d’%th“k%’(“‘%J

Assembled View
#EIIX




7. Front Knuckle , Rear Up Right & Upper Linkage / 7a> k#9210, YT -7y 751+ & PyiIs—U hr—

e B

Rear Upright - Right (1)
D7 -7yv7Z4 -4 (1)

Rear Upright - Left (1)
Y77 754 - Kl (1)

I] M3 x 6 x 1.0 Spacer (2)
M3 x 6x 1.0 AX—1— (2)

M3 x 4 Set Screw (2)

M3 x4 tvbx7)1—(2)
4.8mm Ball Stud (2)

4.8mm R—JbZZ YK (2)

M3 x 26.4 Pin (2)
M3x26.4 > (2)

O

1T 1]

M5 x 10 x 4 Bearing (4)
M5 X 10x 4 X774 (4)

M3 x 32 Turnbuckle (2)
M3 x 32 2= 1\woib (2)

==~

4.8mm x 16mm Ball Cap (4)
4.8mm x 16mm R—)bF+vv 7 (4)

eor Up Right / V779751 F
Left / &Rl

Universal Shaft - 44mm
AZN=He 7k - 44mm

Assembled View
FHITR

Note : Please repeat steps for Right Side assembly.
TEE ARIDMAMIERT Y TERVEL T TN,

M3 x32
Turnbuckle
2= 1INy 71l

M3 x26.4

|0

Universal Shaft - 44mm (2)
AZ/N—=HIbv 7k -44mm (2)

Pin

4.8mm
Ball Stud
F—=IVAZvE

M3x6x1.0
Spacer
AN—t—

Rear Upright - Left
U7 Ty 7540 -

Upper Linkage / 7viIx—U> 45— M3 x10x4
Bearing
~PYVY

4.8mm x 16mm
Ball Cap
A—=ibEouT

SE =00 X 2
16mm

Assembled View
HHITE

Set Screw
ty bR 21—

3

Note : Please repeat steps for Right Side assembly.
TEE  AROMILIER Ty TERIRLTLIEE L,

*)

Assembled View
#HITK

Note: Need to move up and down smoothly.
TER L TOBMELERAL—XILTHENKETT,




8. Oil Shock / #A1Iva3v7

2.5x 6 x0.4mm E-Ring (8)
2.5% 6 x0.4mm EU>7 (8)

M2.8 x 1.8 O-Ring (4)
M2.8 x 1.8 OU>5 (4)

O-Ring Spacer (4)
QUUTAR—H— (4)

©
@l

S,

Ol
OF

OR

M11.5x 1.5 O-Ring (4)
M11.5x1.50U>7 (4)

Ol

e

T Fomoomen
it R [T
LY | JHRIHAINOLLER | (M
il TR il

"' 5.8mm x 10.2 Ball Cap (4)
d 5.8mm x 10.2 R—)bF+vv 7 (4)
O Thew

M3 x 28 Shock Shaft (4)
M3 x28 ¥avov T (4)

O [©

Shock Top Plastic Cap (4)
2ayvI T TZAFvIF vy (4)

O-Ring Cover (4)
OUYTHi\— (4)

Shock Piston (3 Holes) (4)
a3y IERR /(3 K—b) (4)

Shock Piston (2 Holes) (4)
ayyEXR (2 K—IU) (4)

Shock Silicon Cap (4)
Tavoy)aAvFvry7 (4)

Bottom Cap (4)
RELFvy7 (4)

Upper Cover (4)
TyIN—HIN— (4)

Adjust Ring (4)
TIw AU (4)

QOil Shock Body (4)
FAIVTavIRT 1 (4)

91 #350 Ol
| #350 4L

Shock Piston (3 Holes)
23y IEAb@ k—ib)

¢
2.5x6x0.4mm m M

E:'?jng M3 x 28 Assembled View
By Shock Shaft #A1IX
PERVZ P
\\ MI1.5%1.5
O-Ring
ouvy
M28x1.8
Adiust Ring O-Ring
\\ TIRAMIDY \\ ouxy
Oil Shock Body /
AAIWTavoRT4 \ ™ 5 5‘?5"2153-‘)
O-Ring Spacer
2 OUVFTRR—H— N
/4,
DaN
O-Ring Cover
QUZy his—

EB

7 /
ooz | {73 <)

F—=IbF vy

©

INCORRECT
FEH

.l Please Pre-thread the ball end hole using an M3 screw.
AV A= IVDEHS MR ) 2= ITRICKR—IV T FAR— IR R TFEN

1.Fully extend the shock shaft until piston is at the bottom of shock body.

while holding the shock upright fill shock oil to the level shown on the diagram

to the left.

Y3y IV T MESIVT, EXMVBY I IRTA—ORETIKLTFEL,

FHICY IV I+ T PESVT, Y3V IFAMIEERIGRT DL SITEALTLEEL,

2.Slowly compress and extent shock shaft to remove any air bubbles under the piston.
SUAH by INFHONDESIT ERA PV ELETFIRBHMLTTFEL,. f@3H %l E3ET.
ER b OBBESITTFEL,

3.Fully extent shock shaft. top up shock oil if necessary and allow to rest for 5 minutes
or until all air bubbles have been removed.

MEY3v Y+ T FESIWT, ER MDY 3 v I RTADRETICLTFEL, S5
THNE Y3y I FMWEMFELTTEL, JatHha L5 59<¢50Wravy
ZEWTFEL,

23wy AVF vy TERBIC, Y3 v IRT A —ITRIHFTFEL.
DEOF A IWHFNTRZOHPEFDRRTY .

Oo

5.Fully tighten the cap and clean off any excess oil.
FryTELIMVERIHHBEEHISD T, Bhicd 1ILEE>TFEL,

INCORRECT
FIESE ERE

CORRECT

Install shock silicon cap on to shock body in an angle as shown,
it is normal for excess oil to bleed out.
avIRTF4—TrayoY) AV vy TERUMTR S E L,
DEOAAIVHRNET, THIEBORRTY,

4.Install Silicon Cap at an angle as shown in diagram below and bleed out any excess oil.

(550 #350 Ol
S #350 A1

e

Upper Cover
ToIN—=HIS—

Shock Top Plastic Cap
YAy hy T TSRFyIF v T

Shock Silicon Cap
ayyy)aArFry7

-18 -




8. Oil Shock / #AIV/3vy

M1.5x 13.5x 25 T6.5 Spring (pink) (4)

\\ Shock Spring Base Cover
2AYPRTYI RN~
M1.5x 13.5x25T6.5 R7U>7 (E>7) (4) %

¥ Assembled View
Shock Spring Base Cover (4) 5% VLSS S S HAIIE
Sy 1S A 3 .5x13. .5 Spring (pin
YAy IARTILTN=2H1N— (4) MI.5% 135X 25T6.5 2712 (£32)

[ Repeat steps for remaining front and rear shocks. l

BUOTOY DT3GR Ty T ERVRLTLEE L.

@ CORRECT ® INCORRECT |
ERE FRIERE

5

Assembled View
I

Assembled View
$ITR

-19 -




9. RC Unit Installation /

oAe 5

M3 x 6 Flat Screw (1)
M3x 6 75vtRy)a— (1)
M3 x 8 Flat Screw (3)
M3x8 75w kXsa— (3)
M3 x 6 Button Screw (1)
M3 x 6 K2R 1— (1)
M3 x 8 Button Screw (2)
M3 x 8 RarZ7)a— (2)
Oj]' 4.8mm Ball Stud (1)
4.8mm R—JLRAZYE (1)
ﬂ]_MQ.é x 16 Button Screw (2)
M2.6 x 16 K222~ (2)
[I M3 x 6 x 1.0 Spacer (1)
M3 x 6 x 1.0 AX—H— (1)

(RBIEE—_NTIITIND

4.8mm Servo Ball End (1)
4.8mm H—RR—ILTUF (1)

4.8mm x 16mm Ball Cap (1)
4.8mm x 16mm R—jbF+v7 (1)

Servo Post - Right (1)
H—RRZA - & (1)

ﬁ Servo Post - Left (1)
H—RRZX - £ (1)

Fan Mount (1)
7oV (1)

o

Double Side Stick Tape (1)
mEr—7 (1)

1 ©
j I‘ Servo Saver - FUTABA (1)
| @ H—iRE1/3—-FUTABA (1)

IJ_}] @

"

Al

Servo Saver - Hitec (1)
H—R4 43— - Hitec (1)

Servo Saver - SANWA, JR
ACOMS, KO (1)

S
’ =Rt 15— - SANWA. JR

i @ ACOMS. KO (1)

RC1=v DR FIF

4.8mm
il}lc_ CEP_. . Turnbuckle
drlieey s PESRYo

M3x8

M3x6x1.0

Spgcer
4.8mm AN
Ball Stud
R—=IVRAZY K

ESC (not included)
ESC (MRAIIXEHELA)

Receiver (not included)
Ly—1i— (MEIIEEHELA)

Y
Y
@ Double Side

Stick Tape
mmr—7

Button Screw
REV Ry 1—

M3 x6
Button Screw
HARVZAI)2—

Button Screw
REVAVYa—

Servo Saver
H—ReA/N—

Assembled View
FHITX

Servo Post - Right
H—RRR b - HE]

Servo Post - Left
H—RKRAk - 248

Servo (not included)
YR (MBI EHELEA)

RIS\ ="="d/4))

h

)

[
0
0
0

M3x8
Flat Screw
ToYvbARIY2—

M2.6x16
Button Screw
RREIRD) 21—

Fan Mount
IrIRIVE

Fan (not included)
777 (URITIE SBELA)

M3x6

&/ Flat Screw
73YvhAIYa—

-20 -




v FDE)FLT

9. RC Unit Installation / RC1

| (GX°]
LY
| \+:& 1%
+ oK 0z
e\ O+ H_
& 8% ox 24
3 a0 g O§
| ¥ o TN T
x O 2 g =%
o =3¢ =D
QK el 322
b R | S
3 323a gh S
B ® Lol ol 3n SS9)
iy = e W o0%¢ r—
X = X3 3 OR o
5 2 0 0m% aX oo B)j < E
S5 %, M,mo\M.,m No X2 &=
o= X X
o 5 v/ 0 0
24U ~ = X X |
o 5 B2 Qo
cu [al
55 & 49 3 g
cgE n)#_w nwiA
5 SFhE AKX o+
Q& =i i @ A
O o 3\ m__./
b oz =N
T=Va © ©
0 ¢ X X
QERH [oRe)
&5 ==
8
oL
el
o]
&y
25
[ =
o"_m..._.“_/. N/,
< )i «—
o &
N '
9
2= ~
Mu_“ BYS) 2
N 5 '
3%
2 an‘*_m
Ba £
x ON
MmSsH
zaxr
) =
8T =
- ™) kel
g8 = o EBX 8
2 mh a7 8% [ _= T_
o on TS T 2o a8 — 35S
0> 3x 0P e O = o
L] o o Q1 ¥ rar 2 || B
< sX oL 8x §A o S. (| 2¢
ON u'< N . a c:
= -2 n [0] (TR N ~ C 2
= 52 TN N ER T3 ok 5%
A EN xx 57 0 2 c =
VWOV o ww OD 0 T 5 <K
| (ORI
) X X xx xx OR Pl N\ o Ik
22 22 22 29 £5 <h ] se
L) N w‘w = ww
28 O0QO0)p ©~ g
% c
-] Bk
U C o/
—/ <N

d




v BT

9. RC Unit Installation / RCL

Battery Positioning System

~

S
*5

Note: Two additional 2mm plastic spacers plus 2 sets of

4 M2.6x6 and M2.6x12 screws are included for battery

positioning adjustments. Depending on the electronics

of your car and their positioning, the Battery can be

precisely positioned using the Spacers provided to

achieve a perfect side to side balance of your car.
TLh

NyTY)—RI3

JEBEDSH.2mmT SRAF VIR

I3
NR—H—(2)£2t b M2.6x6EM2.6x12Z 71— (4) B EEH

Y

>

3= SUAV

s

s N

U—BRET R Y2

=
ShET.

FyrOBFBRAEFDRIa G EE
EEOTCINY

5V ANFEHR!

TVET. A—
NfzAR—%
5e8E7/\

Battery Belt
FU=~JLb

Iy

oY)
i
5 |
[0}
®n
X
2% ¢ U/ 8
O
wm_” eed
= < X
5.2 ; 9 ON
~ < aNSsA”
.,.“_, S 3k
o | *
[V
4
[/ N
L
g3
S &
=
*>L 3
ESTh 3
Eo > D
ma < %.‘@
o4
on
£
-= 08
o
24
BTN
53
=y

=g

T IF
2| 2|
o4 0H
= =y
33 3R
(= [ =
bﬂmﬂ
X 58
B B
O 0 O~ O~
X X X X
00 0
B AN NN
2> ==
M M
=]

=
21 3=
SRR
A oM
cX vww
ON NN
o XX
Dy M
o % p b
[SES]
X X
200
SR
==

LI ]

Q INyTF)—iR

B

FIVE—AR—H—-B (2)

R L
WLz <
X/ _
=S A L
J ‘,.a\ ww
o
Q X
w. |
5%
*% 4
ES ik
£3 2>
58%
g
S< @«
< o
! ]
o 5
=ET 0
QM\ g% S
X Q
i B ¢
5 w 38 3
o2 0 S
[¢) = T
L Pt >
5 2F 9
= 0.2 G
nw [sa N [oa)
€ E £
£ E =
mm ~N

2mm /N Tl

Button Screw
KEVAIY2—

*M2.6x9

D
D

Battery Holder
18y TY =R — -

Y

v
{7

7

=z
=2
2§
2
m_r
o2
[a BN

Assembled View

I

O

-22.




10. Bumper & Body Post / I\V/I\— & RF1—FKXb

'. M3 Nuts (1)

N~ M3 +vh (1)
M3 x 8 Flat Screw (2)
M3x8 75w hR7Ya1— (2)

M3 x 10 Flat Screw (5)
M3x10 75w kXY a— (5)

Ce==

Body Clip (4)
RT4=0)v7 (4)

Body Post Cushion (2)
RTA—RANIv3> (2)

[coco0o00000000

Front Body Post (2)
ZaY b RT74—KRIE (2)

&%

Bumper (1)
INVIN= (1)

Upper Bumper (1)
TwIN—=I\> 8= (1)

Foam Bumper (1)
TH—LININ— (1)

Front / 7Ok

Front Body Post
o Upper Bumper
70 bfF1—KAb Fwii—1 81—
Foam Bumper
TH—LINVIN—

Bumper
JASZAcs

Body Post Cushion
Fr4—KA I vvay

-l
Flat Screw I

Iy RIY2—

Body Clip
RE—=o)T

M3x10
Flat Screw
72vbR7)a—

Flat Screw
?’775%7\7')1—

Body Clip
RFa—ouv/

i

Assembled View

M3x8

-923-




10. Bumper & Body Post / I\/IN\— & RT14—HKA

Body Post Cushion (2)
RTFA—RRAMTv 3> (2)

C==

Body Clip (4)
RTA4—7V)v7T (4)

|

M3 x 10 Button Screw (2)
M3x10 RZZXT 1) 21— (2)

2
EXXXXXXS:

Rear Body Post (2)
Y7 -R7T4—RX b (2)

|

BAG 9

L

M2 x 10 Pin (4)
M2x 10 £ (4)

©

Flanged Nut - 4mm (4)
73T+ vk -4mm (4)
’\
(C%r

. =/

Adaptor (4)
THETa— (4)

0,%'- %b
N
>0
‘Z?ZQ}K°§S§!

Rim Set (4)
ULtwh (4)

l
Ny

Body Clip
RF4—=9)v7
/ Rear Body Post

Y7 K74 —R AL

oL

Body Post Cushion
FF4—RAM 3y,

T

Body Clip
R’Ta—29v7

(
\

i
‘\s.’-

#HIr

11. Tire Set Installation / 24 ¥ty FOEW{FF

¥ 3RAC-GS04 CA Glue( Not Included)
3RAC-GS04 CA Ul — (BBIIEBEATNELA)

| Final Assembled View

Note : Please repeat steps for Right
Side assembly.

Rim Set
Adaptor DYRSAS

THATR—

7

f@

AR
BT
T

Flanged Nut - 4mm
Flanged Nut - 4mm V2l 4mm
75T+ vk -4mm

BAHEII




12. Parts Include / ®#GaicE&HB/\—Y

3.5mm Cross Pin (1)
3.5mm yaxE> (1)

3BT £777H15— (1)

©

FTTFINGIVT (1)

Solid Axle Spacer (1)
YUy RPHRIVAR—H— (1)

M2x 10 Pin (2)

M2x10 £ (2)
P5 O-Ring (2)

Solid Axle Spool Cup (2) P5OVU>7 (2)

YUy RFPIRIVAT —1VAwT (2)

M5 x 8 x 2.5 Bearing (2)
M5 x8x25 X715 (2)

M10 x 15 x 4 Bearing (4)
M10x 15 x 4 XT7U>Y (4)

M27 X 1 O-Ring (1)
M27 X 1 OU>7 (1)

—

Solid Axle Body (1)
Yy RF79RIVRT— (1)

#2000 Oil
#2000 1)U

Center Pulley - 19T (2)
oa—7—-U—-19T(2)

Gear Differential Housing (1)

Bearing Holder - A (2) Bearing Holder - B (2)
RN7UVTRIVE—-A (2) XFUVTRIVE—- B (2) ]] M3 x 14 Button Screw (2)

Gear Differential Gasket (1)

38T Gear Differential Cover (1)  F777HR7vb (1)

38T Pulley (1)
38T 7—u—(1)

Spur Gear 48 Pitch - 85T (1)
AN—FT - 48y F - 85T (1)

D- M2 x 5 Flat Screw (4)
M2x5 75y hAT)1— (4)
M2.6 x 8 Flat Screw (4)
M2.6 X8 75y R5)a1— (4)

M3 x 8 Button Screw (3)

M3 x 8 R4z Ua— (3)
M3 x 14 K222 U1— (2)

10T Bevel Gear 0.8 Pitch (4)
§ 10TANILF70.8EyF (4)

18T Bevel Gear 0.8 Pitch (2)
18TANILF70.8EvF (2)

M3.5 x 9.5 x0.2mm Spacer (4)
M3.5x9.5x0.2mm AX—H— (4)

M5 x 15.4 x 0.3mm Spacer (2)
M5 x 15.4 x 0.3mm ZR—4— (2)

0o I Differential Outer Joint (2)
TITIE—TaAk(2)

- 925 .




12. Parts Include / ®#micZ&HBIN\—Y

Crfm

4.8mm Ball Stud (2)
4.8mm R—IVRAZYE (2)

L
( (=10

FR-0 Suspension Mount - Left (1) / Right (1)
FR-O AT b-ERI(1) / BRI (1)

RN

N Ll L L2 N
N N NN
RF-0 Suspension Mount - Left (1) / Right (1)
RF-0 2= -8 (1) / &R (1)
M3 x 6 x 1.0 Spacer (8)
M3 x 6 x 1.0 ZX—4— (8)
5.8mm Ball Stud (4)
5.8mm R—)LX2 v (4)
M3 x 8 Flat Screw (12)
M3x8 75w hRYUa— (12)
M3 x 8 Set Screw (4)
Rzl M3 x8 kX721~ (4)
L sy

M3 x 10 Set Screw (2)
M3x 10 £y +bRoUa1—(2)

Front Suspension Arm (2)
7OV HR7— L (2)

Rear Suspension Arm - Left (1)
U7 -9 27— - R (1)

Rear Suspension Arm - Right (1)
U7 - 27—L-Ef(1)

Main Chassis (1)
Arvv— (1)

) M3 x 46 Pin (4
M3 x 46 > (4)

= [
@ =) =, @ M AT
(= el Sn ] o

Suspension Mount RR+1 (1 Degree) (1)
HAIYVIRR+1 (1) (1) * Suspension Mount RR+3 (3 Degree) (1)
: #2379 FRR+3 (3E) (1)
u

RELR

© =)
Er e ]

Suspension Mount FF+0 (0 Degree) For XISport(1) %k syspension Mount FF+0 (0 Degree) For Sakura D3 (1)
Xl Sport Bt A= > FFF+0 (0 (1)

Sakura D3EY ATV MFF+0 (0F) (1)

C—0O

O

Center Pulley Mount - Right (1)
tor—TF—Y—-< ok - BRI (1)
Steering Link (1)
ZFTUTEU (1)

Steering Link Holder (1)
RFTITI 7 RIVE— (1)

®
©

Ofixe

0)C

ﬂ
q

Spur Gear Holder (2)
AN=FTRIVE— (2)

®

o= &

Motor Mount (1)
E—2—<UvkM(1)

Steering Arm - Right (1)
AFTITT— - (1)
Steering Arm - Left (1)
RFT7IT7—1- KR (1)
Center Pulley Mount - Left (1)
oa—T—y—-<ovk - ER(1)
M3 x 6 x 1.0 Spacer (2)

M3 x 6 x 1.0 RR—4— (2)

M3 x 0.2 Stainless Steel Shim Spacer (2)
M3 x0.2 RF VLR RF— b LAR—H— (2)

®

M1.6 x 5 Socket Screw (2)
M1.6 x5 vy bRo)a1— (2)

[mm
Ojll 4.8mm Ball Stud (3)
4.8mm R—JLXZvE (3)

| Motor Mount Root (1)
T—R— T MIb— (1)

M8 x 10.5 Steering Post (2)
M8 x 10.5 RF7UVT KRR (2)

I:I M5 x 25mm Post (1)
MS x 25mm RXE (1)

M3 x 8 Flat Screw (8)
M3 x8 75y rZH1)1— (8)

M3 x 6 Flat Screw (4)
M3 x 6 75y rRT1)1— (4)

M3 x 6 Button Screw (4)
M3 x 6 REVZAIY1— (4)

| Front Belt - 516 (1)
ZO>k-~NJUh-516 (1)

M5 x 0.2 Stainless Steel Shim Spacer (4)
M5 x0.2 RF VLR -RF— VY LAR—H— (4)

M3 x 6 x 2.5 Bearing (2)
M3 x6x25~ 727 (2)

M5 x 8 x 2.5 Bearing (4)
M5 x8x2.5 7YY (4)

@)
©

O

Ty

Rear Belt- 177 (1)
Y7-Rjbk-177 (1)

-26 -




12. Parts Include / ®#micEZ&HBIN\—Y

M3 x 8 Flat Screw (20)
M3 x8 75w kA7Y2— (20) [T
M3 x 8 Button Screw (10) I]
M3 x 8 RZVZXYa— (10)

M3 x 10 Button Screw (2)
M3 x 10 K225 1)2—(2)

BAG 4

(e

Bulkhead - A (2)
INVIAYE - A (2)

I[©)

M1.6 x 5 Socket Screw (4)
M1.6 x5V iy bR9)a— (4)

M3 x 6 x 1.0 Spacer (4)
M3 x 6 x 1.0 AR—t— (4)

M3 x 6 x 1.5 Spacer (2)
M3 x 6 x 1.5 ZAR—H— (2)

5.8mm Ball Stud (4)
5.8mm R—jbZ% YK (4)

4.8mm Ball Stud (4)
4.8mm R—LR% YK (4)

Mé x 23 Aluminum Post (2)
Mé x 23 ALKR + (2)

O
—Ti

Bulkhead - B (2)
INIVIAY R -B (2)

Bulkhead Cover - B (2)
NI~y EAHIN—-B (2)

Rear Shock Tower (1)
U7-2avya7— (1)

Bulkhead Cover - A (2)
INIVIANY EAHIN—-A (2)

Front Shock Tower (1)
Javk-¥avoar— (1)

@)

®

cﬁ)

Servo Post - Right (1)

* Not used

RERSE Servo Saver - Hitec (1)

®
©

H—RKRR-Af (1)
Upper Bumper (1)
Fyix—nii—(1)

Fan Mount (1)
TV (1)

®

@ Servo Post - Left (1)
H

— KRR - 280 (1)

Body Holder (1)
RTF1RIVE— (1)

Belt Tension Post (1)
NIVhFryvavRR (1)

Battery Stopper (1)
IRy FY—Rbwii— (1)

Servo Saver - SANWA, JR
ACOMS, KO (1)
H—REA/1—-SANWA. JR
ACOMS. KO (1)

*©
®

H—R4 13— - Hitec (1)

Servo Saver - FUTABA (1)
H#—Rt1/\—-FUTABA (1)

Body Post Cushion (1)
RTFARAMvaz (1)

-27 -




12. Parts Include / #&IcEHBIN—Y

M3 Nuts (1) ) M3 x 4 Set Screw (10) 1.2 Stabilizer Locker (1)
>~/ M3 Fvh (1) M3 x4 v bRX7')1—(10) 1.2 ARZESH—0vh— (1)
. M1.6 x 5 Socket Screw (4) .

(A M3 Lock Nuts (1) Spr e 1.3 Stabilizer Locker (1)

M3 OwsFok (1) M1L.6x5YTvbARTYa—(4) 1.3 R2ESAF—0vh— (1)

M3 x 10 Flat Screw (4)

[ll' 2man Bl Sl 1) M3x 10 75 5Ua— (4) i
= w | : =~ i 4.75mm Stabilizer Ball (2)
48mm R—IbAZ K (4 (O] 4 75mm 2551 9—F— (2
M3 x 6 Button Screw (11)

M3 x 0.2 Stainless Steel Shim Spacer (2) M3 x 6 Favxo)a— (11) M3 x 6 x 2.5 Flanged Bearing (2)
M3x 0.2 ZF VLR ZF— I LAR—H— (2) l] V3o & x 58 7537,\.7,, o 7.9('2()

M3 x 14 Button Screw (1)
(1 i

Upper Deck (1)
7yN—=7vE (1)

e Ne)

o~ L7

@K
O“@] Stabilizer Ball Cap
AZESAH—R—bF+rvT

[V ] 48mmx16mm Ball Cap
L M | 48mmx16mm AR—jbF+v

D X2

1.2mm Stabilizer (1)
1.2mm RZ2ES 15— (1)

1.3mm Stabilizer (1)
1.3mm RZEZAH— (1)

@ Battery Holder - C (2)
RyFU—Kibg—-C (2)

Stabilizer Mount (4)
RZESAHY—< I (4)
4.8mm Servo Ball End (2)
4.8mm H$—RR—ILITUF (2)

Front Stabilizer Holder (2)
707 k- RRESAHF—FILE— (2)

@ Battery Holder - D (2)
NyFY—KILE—-D (2)

3mm Battery Holder Spacer - A (2)
3mm Ny FU—RIVE—ZAR—H%—- A (2)

2mm Battery Holder Spacer - B (2)
O 2mm Ny F)—RIVE—ZAXR—H—-B (2)

* @ Spur Gear Holder For Sakura Ultimate (2)
Y, Sakura Ultimate BR/N\—F7HRILE— (2)

*Not usaed @ Stabilizer Base Mount (2)
Feaha REESAH—~R—ZITVH (2)

-928 -




12. Parts Include / ®#GRicE&HBIN\—Y

M3 x 4 Set Screw (2)

(escwzzn
@
@

BAG b

M3 x 6 Set Screw (2)

4.8mm Ball Stud (4)
4.8mm R—LZAZ Y (4)

M3 x 4 v h2oYa— (2)

M3x 6 vy Roa— (2)

M3 x 10 Button Screw (2)
M3 x 10 RE2VR9)a— (2)

4.8mm Ball Stud(M3 x 9) (2)
4.8mm R—/LZ% (M3 x9) (2)

= M3 x 32 Turnbuckle (4)
¥ M3 x322—>INvy) (4)

M3 x 40 Turnbuckle (2)
M3 x40 2—>1\wo)b (2)

M5 x 10 x 4 Bearing (8)
M5 x 10 x 4 X775 (8)

Universal Shaft - 44mm (4)

C-Hub - Right (1)
CN7 -5 (1)

C-Hub - Left (1)
CN7-E&I(1)

77

Rear Upright - Left (1)

©

v7S51h-ERI (1)

Rear Upright - Right (1)
U7-7v754-55 (1)

Mb5.7 x 4.2 Flanged Tube (2)
M5.7 x 42 752 9F2—7 (2)

M5.7 x 5.5 Flanged Tube (2)
M5.7x5.5 759 Fa—7 (2)

M3 x 6 x 1.0 Spacer (4)
M3 x 6 x 1.0 AR—4— (4)

[

M3 x 22.9 Pin (2)
M3x22.9 £ (2)

M3 x 26.4 Pin (2)
M3 x 26.4 £ (2)

)

C_ 1T 73

2

Turnbuckle Tool - 3mm
2= I\v7IL'Y—]b-3mm

O)

O

IZN—HILI+ T+ -44mm (4)

L

00

Knuckle Arm (2)
FY T —1 (2)

2.5 x 6 x0.4mm E-Ring (8)
2.5x 6 x0.4mmEVU>/7 (8)

M2.8 x 1.8 O-Ring (4)
M2.8 x 1.8 QU4 (4)

O-Ring Spacer (4)
OUVGTAR—H— (4)

"~ ) Shock Piston (3 Holes) (4)
5 a3y X (3 K—)l) (4)

O
N—

O T

O-Ring Cover (4)
QU5 Hi—(4)

Shock Piston (2 Holes) (4)
2avTERXN /(2 R—V) (4)

Shock Silicon Cap (4)
ZavyyUarFry7 (4)

5.8mm x 10.2 Ball Cap (4)
5.8mm x 10.2 R—JbF+v (4)

M3 x 28 Shock Shaft (4)
M3 x 283y +7h (4)

#350 Ol
#350 1)V

Wl

M1.5 x 13.5x 25 T6.5 Spring (pink) (4)
M1.5x13.5x25T6.5 R7U>5 (E>%) (4)

Oil Shock Body Set (2)
FAIVavoRTevh (2)

M11.5x 1.5 O-Ring (4)
MI11.5x1.50U>7 (4)

OF

Ol
G

[0

Bottom Cap (4)
RhLFrvT (4)

Upper Cover (4)
TvIN—HI\— (4)

Adjust Ring (4)
TIv AT (4)

Shock Spring Base Cover (4)
VIR TV GTR—=R A\ (4)

Shock Top Plastic Cap (4)
2av by TTSAFYOFvvT (4)

-29 -




12. Parts Include / ¥ GlcZ&HBIN—Y

M3 x 6 x 1.0 Spacer (1) M3 x é Flat Screw (1) M2.6x6 BiJffon Screw (4)
BAG B M3 x 6 x 1.0 xR—H— (1) M3x 6 73vrZ51)a1— (1) M2.6 x 6 REZVRT1)1— (4)
M3 x 8 Flat § 8 M2.6 x 9 Button Screw (4)
M3 x 6 x 2 Spacer (2) x 8 Flat Screw (8) M2.6 X9 KEVAZY2— (4)
M3 x 6 x2 ZAR—H— (2) M3x8 73vkRYa— (8) ! £l <
M2.6 x 12 Button Screw (4
M3 Countersink Washer (2) M3 x 6 Button Screw (4) []m M2.6 X 12 KRV RZY1— §4))
M3 AT 8—ovs7yse— (2) M3x 6 REZR7Ua— (4) M6 x 16 Bution S 2
b X utton Screw
4.8mm Ball Stud (1) M3x8Bution Screw (2) ([ E_—_—:_—-5 1 oo 0 ()
Ojﬂ' 4.8mm F—Ibx&YE (1) M3x8 hFRsta—2)
: Qo ™3 % 22 Turnbuckle (1)
'd | ] [ ] S Y M3 x 25 2= 13wy (1)
Antenna and Antenna Rod Head (1) M3 x 25 Pin (2)
TUTF&TTAOYEAYE (1) M3x25E> (2)
[ X SFIEIRT
Battery Belt (1) Double Side Stick Tape (1)
INwFU—=~bk (1) mEr—7 (1)
Bumper (1)
N—(1
BAG 9 i
-
Antenna Post (1) 2\ M3 Lock Nuts (1)
7= e Rear Body Post (1) {O) ) .
N
@n M2 x 10 Pin (4)
C—Imaxioe> (4)
o o
o | RearBody Post (1) o M3 x 8 Flat Screw (3)
- o| U7-RF1—RZRK(1) o M3x8 75y kR 12— (3)
[§) o o o
o o o E M3 x 10 Flat Screw ()
) o |d D|o = M3x 10 75 FxZ1a— (5)
o
g 2 8 M3 x 8 Button Screw (8)
5 ° M3x8 RZVR% 11— (8)
o o [[_ M3 x 10 Button Screw (2)
© | Front Body Post (1) Front Body Post (1) o M3x 10 K227 11— (2)
Ol zavh-RKF(—HKRk(1) 7Oy b-RFe—RZAR (1) | ©
le] ] \ Flanged Nut - 4mm (4)
o o 75Ty k- 4mm (4)
oL | Do
tj

) Adaptor (4)
TET 52— (4)

% Body Clip (12)
RT4—7U w7 (12)

(=

SIS

Body Post Cushion (4)
RTA— KA va>(4)

U U
O O

Foam Bumper (1)
TH—LIN15— (1)

Rim Set (4)
ULty (4)

-30 -




Xi

SPORT

SET-UP SHEET / v h7 v K

+

CAMBER /degr. |

.
i
1
|
RACE 1
L—X !
1
1
TRACK '
H—Fubg !
i
NAME [
BB
FRONT
gy CoUNTRY ook
CONTACT
s
DATI AIR TEMP. TRACK TEMI": HumIDITY
aft w2 $—FubRE | 2E o
QUALIFYING POSITION BEST LAPTIME / sec OFFSET
F7IaE RRF5T54 Lisec L
mm 4 19 |
ST 2
/Ooddsmrr
FINAL POSITION RACELENGTH/minutes Z O C = v 2.7
Ll VARG DOWNSTOP / == ; i@\zc
FRONT l___mmi 00 OO0 =
Javk
our I TOE /degr.
IN
SPACER SPACER
mm
TOTAL WEIGHT
CER

Total Weight With Car Body
LEEH—AT—E  — 9

mm)

ROLLING CENTER

ROLLING CENTER

[ | e susp. sLock e z (
{ j
O SCREWNOT USED/ A%") 2 —{EFILZZLY S ROLLING CENTER
® SCREWUSED/R%")2—{EM
SHOCKS /3wy [ SonereTe 0 e [ AspHA
= = ; TRACK CONDITION =PC DR H—Ruk TARI7iIVk
ONT/Zak REAR /U7 bk iy v OEMe  quwe e
O MI5x135x25mmT=55(gold) [J i Midniid 27A
O M15x135x25mmT=5.75 (purple) [J gé‘g'w | O thw O sl)mum a gcn I
O M1.5x13.5x25mmT=6 (blue) m]
ESC BATTERIES
O M15x13.5x25mmT=6.25 (orange) [ ESC I3y —
_ i BODY WING
O M1.5x13.5x25mmT=6.5 (pink) |m} HFq— iy
O M15x135x25mmT=6.75(green) [
ARMATURE TIMING TIRES Ao
O M15x13.5x25mmT=7 (white) [m] BEF BAZLY-
O M15x13.5x25mmT=7.25(yellow) [J . ;”9’.‘,’97 s DIAMETER/mm
O MI5x135x25mmT=75(silver)  [J t T mm
MOTOR 4 BRUSHFACE _
OTHER: =5 I57x—2 l,ggfm's
oIL/W 4 BRUSHCOMP.
AW 7oAk Aporive
LENGTH/mi
o m. PINION/T SPUR GEAR/T =
PRELOAD/mm E=A4m RIS—ETT ANTI-ROLL BAR/ 7 FO—JL15—
FYa—F/mm P/ T p/ T FRONT/ZEF REAR /U7
REBOUND %
YIRIUES TRANSMISSION/ F 52 X3y 3> O soft/ Y7k 0=12) O
[ves [Ino ;‘g‘f ﬂ%EJR\TS Jves [Ino FRONT/ 201k | REAR/Y7 O softMedium/v7rzF47L0@=13) []
i No_|O-RING ONSHAFT O BALL DIFFERENTIAL / K—JL 77 O O Medium / 747 L (D =1.4) O
Oves O S rTMZOUL T Oves OOno O ROLLER DIFFERENTIAL/ B—5—F7 O 0O Hard//\—F (0 = 1.5) O
O GEAR DIFFERENTIAL/ %757 ] 0 —_—— 0
HOLES INPISTON DIFFERENTIAL F4 7L vl W one/ R
ERF Ot—IL 3K '
- ::m ! . —E_ TREATED AREA / Hi¥E{i iR
h
H
COMMENTS /Ay b l;%f = Mg,g;gm H nfg:,'rg : u,%'as - M;%w - glg;;lgr :
H
ONE WAY DIFFERENTIAL O MIDDLE ONE WAY PULLEY h
o9z ATI SFLIY 4T — !
h
SOLID AXLE X RO! FRONTRIGHT ! i
JUDEPORI O PN O |oewar m SENIED.  TENISET o BRST ERT




SET-UP SHEET / v b7y 7 AR |

CAMBER/degr. I )
NU A
L}
1
'
)
RACE 1 |
L—2 !
H
TRACK |
H—Fubg ! |
1
U
NAME
BAR l
CITY/COUNTRY
|H/EAR
CONTACT |
SRS
DATE AIR TEMP. TRACK TEMP, | HUMIDITY |
Bt RA y—*ubmE | BE
QUALIFYING POSITION BEST LAPTIME / sec
FRER RAFSYTEA Lsec |
FINAL POSITION RACE LENGTH / minutes
Bt E L—RRT S I
FRONT
Zovk
out
IN {
SPACER SPACER
TOTAL WEIGHT |
BER
Total Weight With Car Body g
BEEH—AKRTF—fFE ——— 7 [ ] l
3 =
T B
g§s >
& Gl §
< 9
g = |
-~ -~
- -~
g ﬁ ; e
f \ soLp [] soup ] |
[ \ SUSP. BLOCK
{ | 2pes O 2pes [
O SCREWNOT USED / R%7') a—{E L% ——— ROLLING CENTER = |
@ SCREWUSED/R%')a—{§R
SHOCKS /23y CONCRETE CARPET [ AspHA
T T TRAck conprmon | Dazi—r Dl =< 7AI7ILH
/282 Al —Z TECHNICA IXED FAST
Y=FubRE OS5 O%%mesx O%52
O M15x13.5x25mmT=5.5(gold) [m}
4 X =5 TRACTION Low MEDIUM HIGH l
O M1.5x13.5x25mmT=5.75 (purple) [J el | Dlg (i Dm |
O M15x13.5x25mmT=6 (blue) O
EsSC BATTERIES
O M1.5x13.5x25mmT=6.25 (orange) [ ESC INyF— |
. 3 BODY WING
O M1.5x13.5x25mmT=6.5 (pink) a HFq— EYovi
O M15x135x25mmT=6.75(green) [ |
ARMATURE TIMING TIRES/ 584~ —
O M15x135x25mmT=7 (white) O RIEF FAIVY
M1.5x 13.5x25mm T=7.25 (yellow ) SPRING - |
B y o * xIusy SHpETER /mm
O M15x13.5x25mmT=7.5 (silver) [m}
MOTOR 4 BRUSHFACE _
OTHER: 5 I5571—% %s}fms |
oiL/W 4 BRUSHCOMP _
FOUM IFHK apomve
AENaTA i PINTON/T SPURGEAR/T — = |
=7 ey 7 B — i —
PRELOAD v T AIN—XTF/T ANTI-R AR/ T F ]
7Y0—F/mm P/ T p/ T FRONT/ZEI b REAR /1) 7
REBOUND % I
DAELE) TRANSMISSION/ F52 RS v> 3> O Soft/ Y7+ (0=12) O
Oves (Ono | EPAMINGERTS | [Jves [no FRONT/70vH [ REAR/ T O softmedium/y7hsF(7Lm=13 [] I
s e O-RING ON SHAFT e e O BALL DIFFERENTIAL / n!—u-?z O |:] Medium / STA47 L (D=14) O
O STHzOYL S R O ROLLER DIFFERENTIAL / O—5—7'7 O O Hard//\—F (D=15) O
O GEARDIFFERENTIAL/ 757 a 0O Noneei. 0O
one
HOLES IN PISTON DIFFERENTIAL T4 77L v )L w
EXFYOFR—L3 '
” :M 1 — TREATED AREA/ HU%44 1
'
1
COMMENTS /Ay h La%s H M;E;M = T;% : Lg%ﬁ o MEE;M - n,‘gj;r ;
|
ONE WAY DIFFERENTIAL O MIDDLE ONE WAY PULLEY ;
DUV FT7 SFAIY A T—1)— !
'
LE 2 FRONT RIGHT 1 R RIGHT |
SRR O 555 O | 955 o | 85 S8Sa 1 R IR




X! SPORT)/wy

SET-UP SHEET / &y k7 v K

ENEY |
e S PYC
Py KIT
A HONG KONG
CONTACT Sy
A5
DATE AIR TEMP. TRACK TEMP. HUMIDITY
8t K2 H—FurKE BE
4/7 | 30° 50°c 80%
QUALIFYING POSITION BEST LAPTIME / sec
BFIiE RARTYT 34 Lissec
A1l 16.00
FINAL POSITION RACE LENGTH/minutes
RkfiE L—REE/5
A1 —

Total Weight With Car Body
BEEH—RT—FE

outr

TOTAL WEIGHT
RER

1380 g

ROLLING CENTER

SPACER

e

|

ROLLING CENTER
mm

I

f = soup O soup O [
} e SUSP. BLOCK | 2°° = ;
| |
O SCREW NOT USED / A%9') 2a—{E ALY S ROLLING CENTER | _—"
@ SCREWUSED/R%")2—{% =
SHOCKS /> 3wy [ S2heTE o ;Anpgr . 75;»;“7%
TRACK CONDITION 7= —R] 7!
FRONT/ZO+ REAR /Y7 ki by
TTRARE T gres 088, 0%k
O MI15x135x25mmT=55(gold) [0
o TRACTION MEDIUM IGH
O MI15x135x25mmT=575 (purple) [J mact l g oY o
O M1.5x13.5x25mmT=6 (blue) ]
ESC H BATTERIES H
O M1.5x13.5x25mmT=6.25(orange) [ ESC Scorplon 187 — Scorplon
B~ M15x135x25mmT=65 (pink) & - TO19/V3 Sy TO14/V3
O M15x135x25mmT=6.75(green) [ ARMATURE pe—
O M15x135x25mmT=7 (white)  [J 1zEF 125 54y | MAX TIRES/HA Y —
M1.5x 13.5x25mm T=7.25 (yellow SPRIN
O x (yellow) [ | + B - |_—— Sw36 OIAMETER /mm Sw36
O M1.5x13.5x25mmT=7.5 (silver) (m]
MOTOR s BRUSH FACE
OTHER: =—5— | Scorpion | + SLEES - | __— Sw e Sw
OIL/W BRUSH COMP. _
350 FAm 350 — |t - | — || mGv3 SRR MGv3
54 El/vg;ﬂ/ mm 54 P!NION /T SPURGEAR/T %
PRELOAD/mm E=am RIS—XFIT ANTI-ROLL BAR/ 7> FA—)L/\—
=1 75—F/mm i 48 P/ 65T 48 P/ 43 T FRONTZ B REAR/)7
REBOUND %
25 ook 25 TRANSMISSION/F5> RS vSa> | soft /7 (0=12) %]
O ves (gno ;‘;‘i‘ 1’1”%5}’{75 O Yes @No FRONT/ 70k REAR/ 7 M softMedium / v703747L0=13) []
O BALL DIFFERENTIAL/ H—LF7 O D Medium / 2747 L (D =1.4) D
O-RING ON SHAFT
Oves N0 | onzovomet O ves [(Ano O ROLLER DIFFERENTIAL/ B—5—F7 Od O Hard//\—K (D=15) O
O GEARDIFFERENTIAL/ ¥ 757 =g 0 NorE/#L O
HOLES IN PISTON DIFFERENTIAL F4 7 7L o4l 3000 w -
ERROR—IL :
! » TREATED AREA /#4118
' = ;ﬁ_
O 0O 0 [ M 0O 0O !
COMMENTS /3 *yb toost MEDIU TGHT | 1005 MEDIUM TieHT '
H
ONE WAY DIFFERENTIAL D MIDDLE ONE WAjY PULLEY :
- JUYIATD SRV T—)— '
¢ ’. a PISton FT FRONT RK i REAI REARRIGHT
e ) B EXeD ONEWNY O TONEE.  SRNIEET .« BT TR




Spare Parts & Optional Parts / AR7IN—*Y & T3 FIVin—y

SAK-XS101 ¥460 SAK-XS102 ¥460 SAK-XS103 ¥460 SAK-XS104 ¥610 SAK-XS105/FRP  ¥460 SAK-XS106/FRP ¥460 SAK-XS107/FRP ¥760
Plastic Motor Mount Plastic Bulkhead and Plastic Gear Front Upper Bumper Front Shock Tower Rear Shock Tower Upper D_eCk
gne g ysien Bukhiead Goyer Adaptor (197) and Servo Horn Set JavbyavsaT— UTYayoRI— TYR=FuE
—4—3Y Ay K& 5 g S RT I —I S —,
ZFPUIIIRT I Pt #7729 P ri A e
®$ ®
® g& 02
%o ®
®
SAK-XS108/FRP ¥1220 SAK-XS109/BK ¥1350 SAK-XS110 ¥2140 SAK-XST10A ¥460 SAK-XS110B ¥610 SAK-XS110C ¥230 SAK-XS110D ¥460
Main Chassis Aluminum Motor Plate 38T Gear Differential Differential Gear Set Gear Differential Gear Differential 38T Gear Differential
AKAII =2 For Sakura XI Sport 3BT 7577 FIETYE QOuter Joint Spacer Set Plastic Replacement
Sakura XI Sport HTPTITOE— FYFIAN— BFTTITS
FIVZE—2—TL—F} PEESAN H—twh AF w0 (&)
e T9T =
®s ~—g
SAK-XS110E ¥460 SAK-XS110F ¥150 SAK-XS110G ¥250 SAK-XS113 ¥610 SAK-XS119 ¥420 SAK-XS301/WO ¥2300 SAK-XS302/WO ¥5050
Gear Differential O-Ring Set  M2.6 x 8 Flat Head M1 X 27 Oring Linkage Set - Steel Foam Bumper Ver.2 Graphite Upper Deck Graphite Main Chassis
FFTFI0UVT vk Screw (10pcs) M1 X 27 O-U>% (32mm, 40mm & 25mm)  For Sakura XI Sport TSI Ty N—F v+ TSI 0=

M2.6x8mm N\ 7
AFFTEA(I0KAD)

Uor—Jeyh- RF— L
(32mm. 40mm & 25mm)

& Mega chassis
Sakura X1 Sport & Mega chassis
HET A — LI\ I\—Ver2

©

SAK-XS303/PK  ¥2300 SAK-XS304/V2 ¥2540 SAK-XS305/FRP ¥510 SAK-XS306/FRP ¥510 SAK-XS307 ¥2200 SAK-XS307A ¥510 SAK-XS307B ¥510
7075 Aluminum 7075 Aluminum Gear Front Shock Tower Rear Shock Tower +4mm  Oil Damper Set Upper Cover For Adijust Ring For
Motor Mount Adaptor With 19T For KIT-XS/NU For KIT-XS/NU For KIT-XS/NU SAK-XS307 SAK-XS307
70757 IVZE—2— Aluminum Pully KIT-XS/NUZo> KIT-XS/NURY 72> KIT-XS/NUAB7IL= SAK-XS307F SAK-XS307H
A WISTIWVEFTTATR— ayoaI— IYYRT— +4mm AIVEVIN—ty b TyIN—HI— Vo2 8 U2/
19T7Ib=7—")—Ver.2
SAK-XS307C ¥510 SAK-D113 ¥2140 SAK-F78C ¥170 SAK-D122 ¥460 SAK-D123 ¥310 SAK-D127 ¥460 SAK-D134 ¥920
Bottom Cap Swing Shaft Mé x 23 Post For Oil Shock Body (4pcs) Hex Adaptor (4pcs) M3 x28mm Shock Plastic Solid Axle
For SAK-XS307 D44mm KIT-FFEX Belt System FAWY3vIRTA (dpcs) NYIRFHT2— (4pcs)  Shaft (4pcs) TIRFwIUIVY KTORIL
SAK-XS307F RAVGI4 T+ KIT-FFEXXJL b2 M::i X 281:1m a3y
BRIty D44mm AFLRFRR T2 hldpes)
=
e || 252535
= Oty B2
A ?

SAK-D135 ¥310 SAK-U101 ¥610 SAK-U102 ¥610 SAK-U103 ¥610 SAK-U104 ¥610 SAK-U105 ¥610 SAK-U106 ¥610
38T Pully Front Suspension Arm Rear Suspnsion Arm C Hub 4 degree Rear Hub (2 Degree) Knuckle Battery Holder Plastic
38T F—1)— IOV rYRT—L UTHR7—Ls CINT(4) UTINT (2EE) Fuoib Replacement

NyFV—FINF—=TFX
Fu (K@)




Spare Parts & Optional Parts / AN7IN—Y & AT 3FIbix—Y

@9
?@ﬁ
¥ 8
7

<)

ENS

e

SAK-U112/BK  ¥1840
7075 Aluminum Floating
Servo Mount

7075 7)v=70—-T17
TH—RIUU b

SAK-A511

Aluminum Steering System Aluminum Bulkhead

for Sakura Advance
Sakura Advancefi7IVZ A
FTIVITYRTL

Cover
TIWZIOVIANY EHI—

¥2540 SAK-U114/PK/V2 ¥1840 SAK-U116_V2/BK ¥1020

Aluminum FF-0
Suspension Mount
TIVEH AR T MFFOE)

SAK-U118 ¥230
Rear Suspension Outer
Pin Set
VYHAT7I2—EVtyh

SAK-X27 ¥2750
SSK Driveshaft
FALF2voo+Th

SAK-X28/PK/V2 ¥4740

54mm Aluminum Oil Damper

Set(Coated Teflon)
S4mm 7IVZAAIWE 2 IN—
ey (FTova—F127)

ﬁb&&ﬁ
833
= So Wiz,
= o 2e68 e
/ ©o00g © W e
/ 20 B, B0
= %0 7O P 580
= e et
Ekb&gﬁ
TBS-SAKXIS/V1 ¥1990 BS-SAKXI-S/V1 ¥2450 TS-SAKXIS/V1 ¥5350  3RAC-SG4880P ¥230 3RAC-SG4885P ¥230 3RAC-SG4880 ¥540 3RAC-5G4885 ¥540
Titanium Turnbuckle Set Ball Bearing Set For Titanium Screw Set 48 Pitch Spur Gear 80T 48 Pitch Spur Gear 85T 48 Pitch Spur Gear 80T 48 Pitch Spur Gear 85T
FooE—2ISy 7 b Sakura Xi Sport FRURGa—twh (Plastic) (Plastic) 48 EuFAN—#780T 48 v FRIN—FT85T
SAKURA XI SPORTF] 48EyF RN~ 77807 48E Y FRIN—H 785
R7PU>T ey (F5ZFv) (FS5RF92)
}EAK_:((B)SI/;]K ¥;B4O SAK-02 ¥240 SAK-40 ¥1840
toni sukhead, Differential Pulley - 38T Universal Shaft 46mm (2pcs)
PA=b AV 207 S 3BIFTT—y— 46mm=/S—H )L+ M(2pcs)
SAK-X06/PK ¥1840 SAK-07 ¥240 SAK-40A ¥920

Rear Bulkhead

DN EVAVIZ/ZaNa

SAK-X07 ¥460

Bearing Housing (4pcs)

N7V TINDT 2T (4pcs)

SAK-X08 ¥690

Low Friction Front Belt 516 (Bando)
ao—7Ysvar7arkXIvk516 (Bando)

SAK-X09 ¥540

Low Friction Rear Belt 177 (Bando)
O—7Ys>avY7~Ib k77 (Bando)
SAK-X12A ¥770

Upper Linkage Spacer Set
PYIS—Yr—I 2R~ —ty
SAK-X20 ¥310

Foam Bumper
TA—LINVIS—

SAK-X21 ¥380
Aluminium Axle Pin Holder
FIVETIRIVEVRIVA—

SAK-X24A ¥460
Aluminium Spur Gear Shaft For #SAK-X24
#SAK-X24BTIVZZAN—FT v T+

SAK-X27A ¥920
SSK Swing Shaft For #SAK-X27
#SAK-X27TBRA VT % T b (ZEREDRE &

SAK-X27B ¥760
SSK Outer Joint For #SAK-X27
#SAK-X27B7 78— a4 b (ZERDOTE &)

SAK-X27C ¥620
SSK Join Case For #SAK-X27
#SAK-X27RT a1 r—R (ZHHEDH D)

SAK-X27D ¥620
SSSK Cross Joint For #SAK-X27
#SAK-X27TAVORI A ZHIRDORESR)

SAK-X28A ¥1840

Aluminum Oil Damper Body (PTFE Coated)
TWEFAWEIN—RT— (F7AYI—T1 0 7{1E)
SAK-X28B ¥760

7075 Aluminum Oil Shock Bottom Cap (4pcs)
70757 1VEF A Ivav R L vy 7 (4pcs)
SAK-X28C ¥920

7075 Aluminum Oil Shock Upper Cover (4pcs)
TPIWEF AW 3997 v1\—F1/1\—(4pcs)

SAK-X28D ¥920

7075 Aluminum Oil Shock Adjust Ring (4pcs)
70757 IVEA AW 3y 7T I+ A MY (4pcs)

Center Pulley Set - 20T
=7 —)—ty-20T
SAK-07A ¥240

Center Pulley Set - 19T

w2 —7—=)—tyhr-19T
SAK-07B ¥240

Center Pulley Set - 21T

L a—T—U—tyh-21T
SAK-07C ¥240

Center Pulley Set - 22T

o r—T—)—ty+-22T
SAK-08/PK ¥920

Front Solid Axle
7arbYVYRTIRIV

SAK-09 ¥760

Solid Axle QOuter Joint (2pcs)
YWy K7 IRIVF IR =T34 (2pcs)

SAK-14 ¥310

Chassis Downstops Protection Plate
< v—DownstopsiRiE7L—k
SAK-18/PK ¥760

Suspension Mount RF-0

#2379+ (RFOE)

SAK-19/PK ¥760

Suspension Mount RF-05
YTV M RF-5[)

SAK-24/PK ¥760
Suspension Mount RR+40 (RR4 Degree)
YT MRRAE)

SAK-27 ¥230
Suspension Inner Pin Set
HYRAVF—Er 2yt

SAK-27U ¥920

Suspension Inner Titanium Coated Pin Set

YRA o F=Fsa—Frtyk

SAK-28 ¥310
Suspension Outer Pin Set
YRTI2—E 2y b

SAK-28U ¥920

Suspension Outer Titanium Coated Pin Set

YRPOR—F /O E Y

SAK-29 ¥760
Rolling Center Shim Set
O—-Yrger2—Leyt

46mm Swing Shaft
46mmAA T+ T+

SAK-40B ¥310

Universal Shaft Roller
aAZN\=HIbov7ha—5—

SAK-40C ¥760

Universal Shaft Outer Joint
A=Y r T TOR—Ta b
SAK-40D ¥760

46mm Swing Shaft - Heavy Duty
46mMmMRA VT T MANE—=Fa—7F1—)
SAK-40E ¥1840

Universal Shaft 44mm (Steel) (2pcs)
ZF—IVEA4mmI =/ —HIL+ 7 (2pcs)

SAK-40F ¥760

44mm Swing Shaft - Heavy Duty
44mMmARAV T v TMANE—T2—F1—)
SAK-40G ¥760

44mm Swing Shaft 7075

A4mmMAA T+ T+

SAK-42 ¥310

King Pin Post

FTEURR

SAK-AS517 ¥3390

Aluminium Oil Damper Set For
Sakura Advance (14mm Spring)
Sakura AdvanceB7 LA A VA >
IN—Ey 14mmR T >Y)

SAK-DI127U ¥1224

Damper Shaft Titanium Coated
For Sakura D3

Sakura D3BFRa—74
IGEIIN—=Iv T b

SAK-U316 ¥610
Stabilizer Set For 3racing
Sakura Ultimate
SAKURA ULTIMATEAS
ARESAHF—Ly b

SAK-U317 ¥760

Stabilizer Ball end Set
AZEZAHY—R—IVI ey b
3RAC-SC03 ¥310

M1.6 CS1.6 x 5mm Socket
Head-Socket (10pcs)

M1.6 CS1.6 x 5mm Vi

kY EY4S v (10pcs)




Spare Parts & Optional Parts / ANTIN—*Y & T3 FIviv—Y

SAK-50 ¥760
Body Post & Bumper
RTA—RRAMIVIS—

SAK-58/BL ¥760
Belt Tension Post
NIV FYavRAS

SAK-58/PK ¥760

Belt Tension Post

NIV FoavRA
SAK-59/A ¥310

One Way Pulley - 38T
38179 x—F——

SAK-59/V2/PK ¥2450
Front One Way - Ver.2
7avk-o>91—-Ver.2

SAK-60/PK ¥760
Narrow Suspension Mount RF-0
FA—HAXY 3V MRFOE)

SAK-61/PK ¥760

Narrow Suspension Mount RF-0.5
FO—H4AX> 3T RF-0.5)
SAK-62/PK ¥760

Narow Suspension Mount RR+20 (RR2 Degree)
FO—HAR 3> I U MRR2E)

SAK-63/PK ¥760
Narrow Suspension Mount RR+30 (RR3 Degree)

FO—HARYY3I V7 MRRIE)

SAK-64/PK ¥760
Narrow Suspension Mount RR+40 (RR4 Degree)

FEA—HARYY 3RV MRRAE)

SAK-UO5 ¥760
Aluminium Gear Adaptor
AL¥TT7HAT 27—

TA0S5-22RK ¥770

Front One Way Outer Joint
TJavbIVII—=TIa—TI3{ b
TT01-M18U ¥770

Graphite Upper Bumper Plate
IS77ANTYN—=I\VIN—=TL—}
3RB-B30 ¥150

M3 Steel Ball (12pcs)
M3ZXF—LR—IL(12pcs)

3RB-CM3 ¥1380
M3 Ceramic Diff Ball (12pcs)
M3t 32y o7 7R—1(12pcs)

3RAC-PN2010 ¥150
2x 10 Steel Pin
2x 10XF—Ib >

3RAC-BE4812 ¥230
4,8mm Ball End (12mm) Set (10pcs)
4.8mmA—iILb T F(12mm)tv M 10pcs)

3RAC-BE4815 ¥230
4.8mm Ball End (15mm) Set (10pcs)
4.8mmAR—)b T F(15mm)tv +(10pcs)

3RAC-BS4806/PK ¥460
4.8mm Ball Stud L=6 (10 pcs)
4.8mmAR—VR 42y FRé6mm (10pcs)

3RAC-BS4810/PK ¥460

4.8mm Ball Stud L=10 (10 pcs)
4.8mmiR—)bR%y F&10mm (10pcs)
3RAC-BS48H5/PK ¥460

4.8mm Hex Ball Stud L=5 (10 pcs)

4.8mm HexR—bX%2 v FRS5mm (10pcs)
3RAC-NS40/PK ¥610

4mm Aluminum Locknut Serrated (8pcs)
4mm ALOv o+ MOTEYEIR) (8pcs)

3RAC-BS4806/TE ¥1530

7075 Aluminum 4.8mm Ball Stud L=6 (10pcs) - Teflon Coated
707571b24.8mm R—LA% v KRémm (10pcs) - 770va—74%

3RAC-BS58H4/TE ¥1530

7075 Aluminum 5.8mm Hex Ball Stud H=4 (10pcs) - Teflon Coated
7075 71L25.8mm HexR—jVZA 2 v FRdmm (10pcs) - 770> a—F42 %

3RAC-DPO1/PK ¥610

Shock Spring Base Cover 13mm

13mm AL>ay X7V IR—=ZH18—
3RAC-DP02/PK ¥610

Shock Spring Base Cover 13mm({offset-1)
13mm ALY 3y IR T TR=ZBIN—(F 71y 1)
3RAC-DPO3 ¥459

Damper Cartridge Liners
HIN—APOMK R LAR—H —4zy b

3RAC-DP04 ¥459

Machined POM 3 Hole Damper Pistons
ZVIN—FPOMER > -3F—Ib

3RAC-DPOS ¥459
Machined POM 4 Hole Damper Pistons
2 IN—FAPOMER b -4:K—1b

3RAC-DP06 ¥1224
Damper Shaft Titanium Coated
EPZAZ o i D el o

3RAC-SWO03 ¥380

Stainless Steel 3mm Shim Spacer 0.1/0.2/0.3 Thickness (10pcs each)
AF VL ARF—IVImm LANX—H— 0.1/0.2/0.3[ (& 10pCcsA)

3RAC-SWOS5 ¥380

Stainless Steel Smm Shim Spacer 0.1/0.2/0.3 Thickness (10pcs each)
ATV L AZAF—IbSmmY LAX—1— 0.1/0.2/0.3F(&10pcsA)

3RAC-SW10 ¥460

Stainless Steel 10mm Shim Spacer 0.1/0.2/0.3 Thickness (10pcs each)
ATV LAZAF—Ib10mmy LAX—1— 0.1/0.2/0.3E(& 10pcsA)

TS-BSM306M ¥380

M3 x 6 Titanium Button Head Hex Socket - Machine (10pcs)

M3 x & FaUREI~Y FHexV v k- <>/ (10pcs)
TS-BSM308M ¥380

M3 x 8 Titanium Button Head Hex Socket - Machine (10pcs)

M3 x 8 FarRa~y FHexV vk -T2/ (10pcs)
TS-BSM310M ¥380

M3 x 10 Titanium Button Head Hex Socket - Machine (10pcs)

M3 x 10 F2rRaZ~\y FHexV 5 vk -2 (10pcs)
TS-BSM312M ¥380

M3 x 12 Titanium Button Head Hex Socket - Machine (10pcs)

M3 x 12 Far R~y FHexy vk -7 >(10pcs)
TS-FSM306M ¥380

M3 x 6 Titanium Flat Head Hex Socket - Machine (10pcs)

M3 x 6 F2>75 v~y EHexy vk - <3 /(10pcs)
TS-FSM308M ¥380

M3 x 8 Titanium Flat Head Hex Socket - Machine (10pcs)

M3 x 8 F2275v Ay FHexv vk -<¥(10pcs)
TS-FSM310M ¥380

M3 x 10 Titanium Flat Head Hex Socket - Machine (10pcs)
M3 x 10 #4275y Ay FHexy v k - <2 (10pcs)

TS-FSM312M ¥380
M3 x 12 Titanium Flat Head Hex Socket - Machine (

3RAC-TR325 ¥430

64 Titanium 3mm Turbuckle - 25mm (2pcs)
64F2>3mmA—>13y 1L - 25mm(2pcs)
3RAC-TR328 ¥430

64 Titanium 3mm Turnbuckle - 28mm (2pcs)
64F2>3mmE—>13y )L - 28mm(2pcs)
3RAC-TR332 ¥540

64 Titanium 3mm Turbuckle - 32mm (2pcs)
64F2>3mmz—>13v7)b - 32mm(2pcs)

10pcs)
M3 x 12 #2275y Ay FHexv v b - v22/(10pcs)

3RAC-TR340 ¥540

64 Titanium 3mm Turnbuckle - 40mm (2pcs)
64F2>3mm~AZ—>13y 4L - 40mm(2pcs)
3RAC-WF305/PK ¥340

Aluminium M3 Flat Washer 0.5mm (10pcs)
ALM375v+0.5mm7y > +—(10pcs)

3RAC-WF310/5/PK ¥340

Aluminium M3 Flat Washer M3 x § x Imm (10pcs)

TIVEM3735v b7+ —M3 x 5 x Imm (10pcs)

3RAC-WF310/PK ¥340
Aluminium M3 Flat Washer 1.0mm (10pcs)
ALM3Z73vF1.0mm7y+—(10pcs)

3RAC-WF315/PK ¥340
Aluminium M3 Flat Washer 1.5mm (10pcs)
ALM3735v 1.5mm7v<+—(10pcs)

3RAC-WF320/PK ¥340
Aluminium M3 Flat Washer 2.0mm (10pcs)
AL M373v +2.0mm7v +—(10pcs)

3RAC-WF325/PK ¥340
Aluminium M3 Flat Washer 2.5mm (10pcs)
ALM375v 2.5mm7 v+ —(10pcs)

3RAC-WF330/PK ¥340
Aluminium M3 Flat Washer 3.0mm (10pcs)
AL M373v +3.0mm7v < +—(10pcs)

3RAC-WF335/PK ¥340
Aluminium M3 Flat Washer 3.5mm (10pcs)
ALM325v 3.5mm7 v 4—(10pcs)

3RAC-WF340/PK ¥340
Aluminium M3 Flat Washer 4.0mm (10pcs)
ALM373v+4.0mm7v+—(10pcs)

3RAC-WFS820/PK ¥230
Shock Tower Shim (6pcs)
avoRrIT— L(6pcs)

3RAC-WX124/PK ¥770
Wheel Adaptor (4mm) - Thick
RA—IWTET2—(4mmE)

3RAC-WX125/PK ¥770
Wheel Adaptor (5mm) - Thick
RA—IVT LT Z2—(5mmIZ)

415-02 ¥610
Pivot Ball - Heavy Duty (8pcs)
ERy bR—IV -NE—F2—F«(Heavy Duty) (8pcs)

416-10A ¥230

24mm D Shape Differential Spacer
24mm D2z A T 7 TAR—Y—

416-10E ¥610

POM Differential Bearing Housing

POM FIRTYZGINGTD VYT

416-10F ¥460

M2 x 6 Thrust Bearing

M2 x 6 RSART UV

WH-26/WI/V2 ¥310

1/10 Touring Rim Set Ver. 2 (4pcs) Omm Offset
1/10R =)=y =125 sty bVer.2 (4pcs)
Omm #7+vt

www.3racing.com.hk
Copyright © 2017 World Space CAD Industial Co. / 3 EEiiniEa




